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Hiardie verslag hel slegs belrekking op die spesifleke monster(s) wal geloels is,  This report relates only lo ihe speclfic sample{s) tested as idantified herein. H
5005 hierin geidentifiseer. Dil impliseer nie dal die kwalitel enfof prestasie van  does nol imply SABS approvat of the qualily and/or performance of the ftem(s)
die betrokke artikel{s} deur dic SABS goedgekeur Is nle en die toetsresultate is i question and the lest results do rot apply to any similar lem that has nol
mie van lbepassing op 'n soorlgelyie artikal wal nle getosts is nie. (Kyk ook die  been tested. {Refer also to the complete conditions printed on the back of affi-
volledige voorwaardas op die rugkant van amplelike toetsversias.) cial lest raports.)

SURFACE FIRE INDEX TEST ON THERMAL INSULATION MATERIAL

It is recommended that the user obtains confirmation from the South African Bureau of Standards
that the contents of this report are valid in respect of a given fot of material.

1. DESCRIPTION OF SAMPLE

The sample consisted of white coloured thenmal insuiation materiat marked
"Monoglass”. The thermal insulation material consisted essentially of resin bonded fibre.

2. NATURE AND METHOD OF TEST

The tests to determine the non-combustibility of the material were carried out in
accordance with the requirements of SABS 0177 Part V ‘Non-combustibiity of building

materials’.
3. RESULTS

The sampie was found to be non-combustibile.
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Bladsy/Page 1 vanrof 1

Hiardie verslag het slegs bistrekking op die spesifieke mansier(s) wat gatoels is.  This repod relales only lo he specific sample(s) leslod as identifien harein. 1f
5004 higrin geidantifiseer. Dit Impliseer nie dal die kwaliteit an/of prestasie van  does nol imply SABS approvai of Ihe quality andior parformance of (he iemis)
die betrokke artikel(s) deur die SABS goedgekenr is nie en dle toetsrasullate is  in guestion and the test resulls do nol apply to any similar item 1hal has nat
nig van toepassing op ' soorigelyks arifkel wat nie gelozls is nie. (Kyk aok die  bean ssted, {Fefer also 1o the completn eonditions printed on the back of ofii-
volladige voorwaardes op die rugkanl van ampielike loelsverslae.) cial tes! reports.)

SURFACE FIRE INDEX TEST ON THERMAL INSULATION MATERIAL

it is recommended that the user obtains confirmation from the South African Bureau of Standards
that the contents of this report are valid in respect of a given lot of material.

1. DESCRIPTION OF SAMPLE

The sample consisted of three fibre cement base boards of nominal dimensions

2 400 mm x 350 mm x 12 mm. The baseboards were sprayed to a nominat thickness
of 50 mm with a white thermal insulation material marked "Monoglass”. The thermal
insulation material consisted essentially of resin bonded fibre.

2. NATURE AND METHOD OF TEST

The tests to establish the surface fire index of the sample were carried out in our tunnel
furnace following the procedure described in SABS 0177 Part I} ‘Surface fire index test
of finishing materials’.

3. RESULTS
Spread of flame index  :  Nil
Heat contribution index :  Nil
Smoke emission index @ 0,74
Surface fire index 0,25
Class 2
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